
5 TON GANTRY ASSEMBLY

TWO PLACE DECIMAL    

DRAWN

A A

B B

4

4

3

3

2

2

1

10/15/2020

AS NOTED

DO NOT SCALE DRAWING

10/15/2020

GANTRY ASSEMBLY, GH-5T_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REV

1

B
SIZE DWG.  NO.

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED TITLE:

DNU
FINISH

     BEND 

MATERIAL

USED ON

THREE PLACE DECIMAL  

APPLICATION

INTERPRET GEOMETRIC
PROPRIETARY AND CONFIDENTIAL TOLERANCING PER:

NEXT ASSY

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785810 A-FRAME/TROLLEY ASSY, GH-5T 1

2
785816 TOP BEAM ASSY, GH-5T-12

1
785815 TOP BEAM ASSY, GH-5T-15

2

1

TWO PLACE DECIMAL    

DRAWN

A A

B B

4

4

3

3

2

2

1

10/15/2020

AS NOTED

DO NOT SCALE DRAWING

10/15/2020

GANTRY ASSEMBLY, GH-5T_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REV

1

B
SIZE DWG.  NO.

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED TITLE:

DNU
FINISH

     BEND 

MATERIAL

USED ON

THREE PLACE DECIMAL  

APPLICATION

INTERPRET GEOMETRIC
PROPRIETARY AND CONFIDENTIAL TOLERANCING PER:

NEXT ASSY

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785810 A-FRAME/TROLLEY ASSY, GH-5T 1

2
785816 TOP BEAM ASSY, GH-5T-12

1
785815 TOP BEAM ASSY, GH-5T-15

2

1



5 TON TOP BEAM ASSEMBLY

TWO PLACE DECIMAL    

A A

B B

4

4

3

3

2

2

1

1

     BEND 

GH-5T-12

DO NOT SCALE DRAWING

TOP BEAM ASSEMBLY, GH-5T_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

AS NOTED

TOP BEAM ASSY, 
MATERIAL

USED ON

THREE PLACE DECIMAL  

APPLICATION

INTERPRET GEOMETRIC
PROPRIETARY AND CONFIDENTIAL TOLERANCING PER:

NEXT ASSY

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
785830 TOP BEAM MACHINED, GH-5T-15

1
785831 TOP BEAM MACHINED, GH-5T-12

2 785175 BEAM CARRYING STRAP 2

3 785822 BEAM END CAP 2

4 776019 SCREW, THD CUTTING 1/4-20 X 1 4

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
785830 TOP BEAM MACHINED, GH-5T-15

1
785831 TOP BEAM MACHINED, GH-5T-12

2 785175 BEAM CARRYING STRAP 2

3 785822 BEAM END CAP 2

4 776019 SCREW, THD CUTTING 1/4-20 X 1 4

4

4 3

1

2

TWO PLACE DECIMAL    

A A

B B

4

4

3

3

2

2

1

1

     BEND 

GH-5T-12

DO NOT SCALE DRAWING

TOP BEAM ASSEMBLY, GH-5T_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

DNU
FINISH

AS NOTED

TOP BEAM ASSY, 
MATERIAL

USED ON

THREE PLACE DECIMAL  

APPLICATION

INTERPRET GEOMETRIC
PROPRIETARY AND CONFIDENTIAL TOLERANCING PER:

NEXT ASSY

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
785830 TOP BEAM MACHINED, GH-5T-15

1
785831 TOP BEAM MACHINED, GH-5T-12

2 785175 BEAM CARRYING STRAP 2

3 785822 BEAM END CAP 2

4 776019 SCREW, THD CUTTING 1/4-20 X 1 4

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
785830 TOP BEAM MACHINED, GH-5T-15

1
785831 TOP BEAM MACHINED, GH-5T-12

2 785175 BEAM CARRYING STRAP 2

3 785822 BEAM END CAP 2

4 776019 SCREW, THD CUTTING 1/4-20 X 1 4

4

4 3

1

2



5 TON GANTRY LOAD LINE KIT

7XXXX

7XXXX
X

MATERIAL CODE

DNU
DNUDNU

DNU
DNU

DIMENSIONS ARE IN INCHES.

D

C

B

A
A

B

C

D

12345678

8 7 6

DNUDNU
DNU

MATERIAL

DNU

WEIGHT LBS.0.481
FINISH

DWG.  NO.
DNU

2

NOTES/COMMENTS:

779947 5 TON GANTRY LOAD LINE KIT

DO NOT SCALE DRAWING

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME

1

THE INFORMATION 

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 

SUMNER MFG LLC

NEXT ASSEMBLY

SCALE: 

3

AS NOTED

TITLE:

REV

SHEET 1 OF 1

4

.010

TOLERANCING PER: 

5

INTERPRET GEOMETRIC DNU

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

MFG LLC IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

PARTS PER UNIT

1

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 779947 5 TON GANTRY LOAD LINE KIT 2



A-FRAME WITH TROLLEY ASSEMBLY

PROPRIETARY AND CONFIDENTIAL

THREE PLACE DECIMAL  
TWO PLACE DECIMAL    

A A

B B

4

4

3

3

2

2

MATERIAL

1

AS NOTED

A-

ASSY, GH-5T
DO NOT SCALE DRAWING

785810_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

INTERPRET GEOMETRIC

DRAWN

1

NEXT ASSY

TOLERANCING PER:

FINISH

FRAME/TROLLEY 
USED ON

     BEND 

APPLICATION

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785811 A-FRAME ASSEMBLY, GH-5T 2

2 785895 TROLLEY ASSEMBLY, GH-5T 1

3 783757 WINCH HANDLE ASSEMBLY, MX 2

4 779215 CLAMP, MANUAL TUBE 2

5 771046 SCREW, BHSC 1/4-20 X 0.75" 2

6 785090 MANUAL TUBE PAINTED 1

7 779905 CAP, 2" OD TUBE, BLACK 2

8 772503 NUT, INSERT JAM 5/8-11 6

9 771144 SCREW, HHC 5/8-11 X 5 GRD 5 6

10 773052 WASHER, FLAT 5/8 SAE 12

11 787538 1/4 TON WINCH 5T GANTRY 1

12 779946 STORAGE BAG, CHAIN KIT 5T GANTRY 1

4
3

6

11

1

2

9

10

10

8

7

7

5

12

PROPRIETARY AND CONFIDENTIAL

THREE PLACE DECIMAL  
TWO PLACE DECIMAL    

A A

B B

4

4

3

3

2

2

MATERIAL

1

AS NOTED

A-

ASSY, GH-5T
DO NOT SCALE DRAWING

785810_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

INTERPRET GEOMETRIC

DRAWN

1

NEXT ASSY

TOLERANCING PER:

FINISH

FRAME/TROLLEY 
USED ON

     BEND 

APPLICATION

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785811 A-FRAME ASSEMBLY, GH-5T 2

2 785895 TROLLEY ASSEMBLY, GH-5T 1

3 783757 WINCH HANDLE ASSEMBLY, MX 2

4 779215 CLAMP, MANUAL TUBE 2

5 771046 SCREW, BHSC 1/4-20 X 0.75" 2

6 785090 MANUAL TUBE PAINTED 1

7 779905 CAP, 2" OD TUBE, BLACK 2

8 772503 NUT, INSERT JAM 5/8-11 6

9 771144 SCREW, HHC 5/8-11 X 5 GRD 5 6

10 773052 WASHER, FLAT 5/8 SAE 12

11 787538 1/4 TON WINCH 5T GANTRY 1

12 779946 STORAGE BAG, CHAIN KIT 5T GANTRY 1

4
3

6

11

1

2

9

10

10

8

7

7

5

12



A-FRAME ASSEMBLY

APPLICATION

USED ONNEXT ASSY

PROPRIETARY AND CONFIDENTIAL

THREE PLACE DECIMAL  
TWO PLACE DECIMAL    

A A

B B

4

4

3

CHECKED

2

2

1

1

AS NOTED

A-FRAME 

5T
DO NOT SCALE DRAWING

785811_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

DRAWN

FINISH

MFG APPR.

3

     BEND ENG APPR.

INTERPRET GEOMETRIC
TOLERANCING PER:

MATERIAL

ASSEMBLY, GH-

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

6

2

16

15

9

13

14

1

9

10

10

14

14

4

5

3

8

9

7

13

14

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785850 BEAM HEIGHT ADJUSTMENT GH-5T 1

2 785856 HEIGHT ADJUST STABILIZING WELDMENT 1

3 785860 LEG ASSEMBLY, GH-5T 2

4 785870 TRAP PLATE ASSEMBLY, GH-5T 1

5 785890 PUSH BUTTON ASSEMBLY, GH-5T 2

6 785992 HANDLE ASEMBLY, GANTRY 5 TON 1

7 785900 BEAM HEIGHT ADJUST, SPRING ARRESTOR 1

8 785905 WINCH ASSEMBLY, GH-5T 1
9 771143 SCREW, HHC 5/8-11 X 4.5 4

10 771168 SCREW, HHC 5/8-11 X 6.5 3

11 771046 SCREW, BHSC 1/4-20 X 0.75" 6

12 774206 CABLE, 1/8" 7 X 19 GALV. AC 1

13 772503 NUT, INSERT JAM 5/8-11 7

14 773052 WASHER, FLAT 5/8 SAE 16

15 785861 THIRD LEG ASSEMBLY 1

16 779415 STEEL OVAL EYE NUT 5/8-11 THD 2

17 785848 LIFTING CHAIN W/BRACKET ASSEMBLY 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785850 BEAM HEIGHT ADJUSTMENT GH-5T 1

2 785856 HEIGHT ADJUST STABILIZING WELDMENT 1

3 785860 LEG ASSEMBLY, GH-5T 2

4 785870 TRAP PLATE ASSEMBLY, GH-5T 1

5 785890 PUSH BUTTON ASSEMBLY, GH-5T 2

6 785992 HANDLE ASEMBLY, GANTRY 5 TON 1

7 785900 BEAM HEIGHT ADJUST, SPRING ARRESTOR 1

8 785905 WINCH ASSEMBLY, GH-5T 1
9 771143 SCREW, HHC 5/8-11 X 4.5 4

10 771168 SCREW, HHC 5/8-11 X 6.5 3

11 771046 SCREW, BHSC 1/4-20 X 0.75" 6

12 774206 CABLE, 1/8" 7 X 19 GALV. AC 1

13 772503 NUT, INSERT JAM 5/8-11 7

14 773052 WASHER, FLAT 5/8 SAE 16

15 785861 THIRD LEG ASSEMBLY 1

16 779415 STEEL OVAL EYE NUT 5/8-11 THD 2

17 785848 LIFTING CHAIN W/BRACKET ASSEMBLY 1

17

APPLICATION

USED ONNEXT ASSY

PROPRIETARY AND CONFIDENTIAL

THREE PLACE DECIMAL  
TWO PLACE DECIMAL    

A A

B B

4

4

3

CHECKED

2

2

1

1

AS NOTED

A-FRAME 

5T
DO NOT SCALE DRAWING

785811_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

DRAWN

FINISH

MFG APPR.

3

     BEND ENG APPR.

INTERPRET GEOMETRIC
TOLERANCING PER:

MATERIAL

ASSEMBLY, GH-

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

6

2

16

15

9

13

14

1

9

10

10

14

14

4

5

3

8

9

7

13

14

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785850 BEAM HEIGHT ADJUSTMENT GH-5T 1

2 785856 HEIGHT ADJUST STABILIZING WELDMENT 1

3 785860 LEG ASSEMBLY, GH-5T 2

4 785870 TRAP PLATE ASSEMBLY, GH-5T 1

5 785890 PUSH BUTTON ASSEMBLY, GH-5T 2

6 785992 HANDLE ASEMBLY, GANTRY 5 TON 1

7 785900 BEAM HEIGHT ADJUST, SPRING ARRESTOR 1

8 785905 WINCH ASSEMBLY, GH-5T 1
9 771143 SCREW, HHC 5/8-11 X 4.5 4

10 771168 SCREW, HHC 5/8-11 X 6.5 3

11 771046 SCREW, BHSC 1/4-20 X 0.75" 6

12 774206 CABLE, 1/8" 7 X 19 GALV. AC 1

13 772503 NUT, INSERT JAM 5/8-11 7

14 773052 WASHER, FLAT 5/8 SAE 16

15 785861 THIRD LEG ASSEMBLY 1

16 779415 STEEL OVAL EYE NUT 5/8-11 THD 2

17 785848 LIFTING CHAIN W/BRACKET ASSEMBLY 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785850 BEAM HEIGHT ADJUSTMENT GH-5T 1

2 785856 HEIGHT ADJUST STABILIZING WELDMENT 1

3 785860 LEG ASSEMBLY, GH-5T 2

4 785870 TRAP PLATE ASSEMBLY, GH-5T 1

5 785890 PUSH BUTTON ASSEMBLY, GH-5T 2

6 785992 HANDLE ASEMBLY, GANTRY 5 TON 1

7 785900 BEAM HEIGHT ADJUST, SPRING ARRESTOR 1

8 785905 WINCH ASSEMBLY, GH-5T 1
9 771143 SCREW, HHC 5/8-11 X 4.5 4

10 771168 SCREW, HHC 5/8-11 X 6.5 3

11 771046 SCREW, BHSC 1/4-20 X 0.75" 6

12 774206 CABLE, 1/8" 7 X 19 GALV. AC 1

13 772503 NUT, INSERT JAM 5/8-11 7

14 773052 WASHER, FLAT 5/8 SAE 16

15 785861 THIRD LEG ASSEMBLY 1

16 779415 STEEL OVAL EYE NUT 5/8-11 THD 2

17 785848 LIFTING CHAIN W/BRACKET ASSEMBLY 1

17



LEG ASSEMBLY

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785862 LEG WELDMENT, GH-5T 1

2 779044 CASTER, SWIVEL W/BRAKE 8 X 2-1/2 HD 1

3 772358 NUT, INSERT JAM 1/2 -13 4

4 771171 SCREW, HHC 1/2-13 X 1-3/4" 4

5 773060 WASHER, FLAT 1/2 USS 4

6 779079 SWIVEL LOCK FOR 8" HD CASTER 1

4

6

5
3

2

1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785862 LEG WELDMENT, GH-5T 1

2 779044 CASTER, SWIVEL W/BRAKE 8 X 2-1/2 HD 1

3 772358 NUT, INSERT JAM 1/2 -13 4

4 771171 SCREW, HHC 1/2-13 X 1-3/4" 4

5 773060 WASHER, FLAT 1/2 USS 4

6 779079 SWIVEL LOCK FOR 8" HD CASTER 1

4

6

5
3

2

1



TRANSPORT LED ASSEMBLY

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

     BEND 

ASSEMBLY

DO NOT SCALE DRAWING

785861_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

FINISH

MATERIAL

THIRD LEG 
TOLERANCING PER:
INTERPRET GEOMETRIC

NEXT ASSY

TWO PLACE DECIMAL    

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785865 TRANSPORT LEG WELDMENT 1

2 779046 CASTER ASSY SWIVEL W/ BRAKE 8X2 1

3 771266 SCREW, BHC 3/8-16 X 1 4

4 772355 NUT, INSERT LOCK 3/8-16 4

5 782510 PLUNGER 1

6 776212 SPRING, #DWC - 042 - G - 9 1

7 775110 SPLIT RING 1-1/4" NICKEL PLATED 1

5

1

2

3

4

7

6

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

     BEND 

ASSEMBLY

DO NOT SCALE DRAWING

785861_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

FINISH

MATERIAL

THIRD LEG 
TOLERANCING PER:
INTERPRET GEOMETRIC

NEXT ASSY

TWO PLACE DECIMAL    

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785865 TRANSPORT LEG WELDMENT 1

2 779046 CASTER ASSY SWIVEL W/ BRAKE 8X2 1

3 771266 SCREW, BHC 3/8-16 X 1 4

4 772355 NUT, INSERT LOCK 3/8-16 4

5 782510 PLUNGER 1

6 776212 SPRING, #DWC - 042 - G - 9 1

7 775110 SPLIT RING 1-1/4" NICKEL PLATED 1

5

1

2

3

4

7

6



TRAP PLATE ASSEMBLY

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

DO NOT SCALE DRAWING

785870_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

FINISH

MATERIAL

     BEND 

TOLERANCING PER:
INTERPRET GEOMETRIC

NEXT ASSY

TWO PLACE DECIMAL    

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785871 TRAP PLATE MACHINED W. PLUNGER HOLES GH-5T 2

2 785875 TRAP PLATE SPACER WELDMENT, GH-5T 2

3 785880 SPACER, BOLT 0.375 X 4.030 8

4 785879 SPACER, BOLT 0.625 X 4.280" 4

5 785878 ROLLER, SPACER 1 X 3.875" 4

6 785058 SLIDE, UHMW 5.5 X 2.0 X 0.125" 4

7 771157 SCREW, HHC 5/8-11 X 6" 4

8 772350 NUT, INSERT JAM 3/8 - 16 8

9 772503 NUT, INSERT JAM 5/8-11 4

10 773052 WASHER, FLAT 5/8 SAE 8

11 771105 SCREW, HHC 3/8-16X6" LN 8

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785871 TRAP PLATE MACHINED W. PLUNGER HOLES GH-5T 2

2 785875 TRAP PLATE SPACER WELDMENT, GH-5T 2

3 785880 SPACER, BOLT 0.375 X 4.030 8

4 785879 SPACER, BOLT 0.625 X 4.280" 4

5 785878 ROLLER, SPACER 1 X 3.875" 4

6 785058 SLIDE, UHMW 5.5 X 2.0 X 0.125" 4

7 771157 SCREW, HHC 5/8-11 X 6" 4

8 772350 NUT, INSERT JAM 3/8 - 16 8

9 772503 NUT, INSERT JAM 5/8-11 4

10 773052 WASHER, FLAT 5/8 SAE 8

11 771105 SCREW, HHC 3/8-16X6" LN 8

2

8

3

11

107

6

10

9

4 5

1

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

DO NOT SCALE DRAWING

785870_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

FINISH

MATERIAL

     BEND 

TOLERANCING PER:
INTERPRET GEOMETRIC

NEXT ASSY

TWO PLACE DECIMAL    

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785871 TRAP PLATE MACHINED W. PLUNGER HOLES GH-5T 2

2 785875 TRAP PLATE SPACER WELDMENT, GH-5T 2

3 785880 SPACER, BOLT 0.375 X 4.030 8

4 785879 SPACER, BOLT 0.625 X 4.280" 4

5 785878 ROLLER, SPACER 1 X 3.875" 4

6 785058 SLIDE, UHMW 5.5 X 2.0 X 0.125" 4

7 771157 SCREW, HHC 5/8-11 X 6" 4

8 772350 NUT, INSERT JAM 3/8 - 16 8

9 772503 NUT, INSERT JAM 5/8-11 4

10 773052 WASHER, FLAT 5/8 SAE 8

11 771105 SCREW, HHC 3/8-16X6" LN 8

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785871 TRAP PLATE MACHINED W. PLUNGER HOLES GH-5T 2

2 785875 TRAP PLATE SPACER WELDMENT, GH-5T 2

3 785880 SPACER, BOLT 0.375 X 4.030 8

4 785879 SPACER, BOLT 0.625 X 4.280" 4

5 785878 ROLLER, SPACER 1 X 3.875" 4

6 785058 SLIDE, UHMW 5.5 X 2.0 X 0.125" 4

7 771157 SCREW, HHC 5/8-11 X 6" 4

8 772350 NUT, INSERT JAM 3/8 - 16 8

9 772503 NUT, INSERT JAM 5/8-11 4

10 773052 WASHER, FLAT 5/8 SAE 8

11 771105 SCREW, HHC 3/8-16X6" LN 8

2

8

3

11

107

6

10

9

4 5

1



PUSH BUTTON ASSEMBLY

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

DO NOT SCALE DRAWING

785890_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

FINISH

MATERIAL

     BEND 

TOLERANCING PER:
INTERPRET GEOMETRIC

NEXT ASSY

TWO PLACE DECIMAL    

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

2

1

1

3

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785086 PUSH BUTTON, GANTRY 2

2 785891 PUSH BUTTON TUBE, GH-5T 1

3 776223 SPRING, CENTURY #3175 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785086 PUSH BUTTON, GANTRY 2

2 785891 PUSH BUTTON TUBE, GH-5T 1

3 776223 SPRING, CENTURY #3175 1

A A

B B

4

4

3

3

2

2

1

1

AS NOTED

DO NOT SCALE DRAWING

785890_EXPLODED
SHEET 1 OF 1

10/15/2020

10/15/2020

10/15/2020

10/15/2020

10/15/2020

XXXX

XXXX

UNLESS OTHERWISE SPECIFIED:

SCALE: XXXXWEIGHT: XXXX

REVDWG.  NO.

B
SIZE

TITLE:

Sumner MFG LLCNAME DATE

COMMENTS:

Q.A.

MFG APPR.

ENG APPR.

CHECKED

DRAWN

FINISH

MATERIAL

     BEND 

TOLERANCING PER:
INTERPRET GEOMETRIC

NEXT ASSY

TWO PLACE DECIMAL    

USED ON

APPLICATION

THREE PLACE DECIMAL  

PROPRIETARY AND CONFIDENTIAL

DIMENSIONS ARE IN INCHES
TOLERANCES:
FRACTIONAL
ANGULAR: MACH

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
<INSERT COMPANY NAME HERE>.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
<INSERT COMPANY NAME HERE> IS 
PROHIBITED.

2

1

1

3

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785086 PUSH BUTTON, GANTRY 2

2 785891 PUSH BUTTON TUBE, GH-5T 1

3 776223 SPRING, CENTURY #3175 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785086 PUSH BUTTON, GANTRY 2

2 785891 PUSH BUTTON TUBE, GH-5T 1

3 776223 SPRING, CENTURY #3175 1



TROLLEY ASSEMBLY

NA

785810
1LBS.

MATERIAL MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4

61.977WEIGHT

FINISH

AS NOTED

5T

DO NOT SCALE DRAWING

785895
SCALE: 

UNLESS OTHERWISE SPECIFIED

THE INFORMATION 
NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

A
DWG.  NO.

PROPRIETARY AND CONFIDENTIAL

LLC. ANY REPRODUCTION 

1

MFG LLC IS PROHIBITED.

REV

SHEET 1 OF 1

.010

23

INTERPRET GEOMETRIC

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

TROLLEY ASSEMBLY, GH-

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ITEM #5 - QTY WAS 2/ ITEM #6 & ITEM #7 ADDED 04-20-18 SAV

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 785896 TROLLEY WELDMENT, GH-5T 1
2 785167 TROLLEY ROLLER ASSEMBLY 4
3 771358 SCREW, SHOULDER 3/4 X 4 -1/4 4
4 774166 KNOB, FOUR PRONG SWIVEL PAD 1/2-13 1
5 772503 NUT, INSERT JAM 5/8-11 4
6 785647 TROLLEY-SLIP PAD- GH-5T 1
7 771805 SCREW, FHSC 1/2-13 X 1.5"LN 1

5

1

6

ADD LOCTITE #263 TO ITEM #7

4

3

2

7

NA

785810
1LBS.

MATERIAL MATERIAL CODE

NEXT ASSEMBLY

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4

61.977WEIGHT

FINISH

AS NOTED

5T

DO NOT SCALE DRAWING

785895
SCALE: 

UNLESS OTHERWISE SPECIFIED

THE INFORMATION 
NOTES/COMMENTS:

CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DRAWING IS THE SOLE 

IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

DIMENSIONS ARE IN INCHES.

A
DWG.  NO.

PROPRIETARY AND CONFIDENTIAL

LLC. ANY REPRODUCTION 

1

MFG LLC IS PROHIBITED.

REV

SHEET 1 OF 1

.010

23

INTERPRET GEOMETRIC

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

TROLLEY ASSEMBLY, GH-

PARTS PER UNIT

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- A ITEM #5 - QTY WAS 2/ ITEM #6 & ITEM #7 ADDED 04-20-18 SAV

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 785896 TROLLEY WELDMENT, GH-5T 1
2 785167 TROLLEY ROLLER ASSEMBLY 4
3 771358 SCREW, SHOULDER 3/4 X 4 -1/4 4
4 774166 KNOB, FOUR PRONG SWIVEL PAD 1/2-13 1
5 772503 NUT, INSERT JAM 5/8-11 4
6 785647 TROLLEY-SLIP PAD- GH-5T 1
7 771805 SCREW, FHSC 1/2-13 X 1.5"LN 1

5

1

6

ADD LOCTITE #263 TO ITEM #7

4

3

2

7



5 TON WINCH ASSEMBLY

9

7

5

1 2

12

7

13

9

11

10

7

6

8
3

7

9

4

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785906 WINCH ASSEMBLY HOUSING, GH-5T 1

2 785907 WINCH-WORM GEAR, GH-5T 1

3 785908 WINCH-WORM GEAR MANDREL, 
GH-5T 1

4 785909 WINCH-SPINDLE, GH-GH-5T 1

5 785911 WINCH-WORM MANDREL, GH-5T 1

6 785912 WINCH-WORM, GH-5T 1

7 775041 BUSH, BZ FL 1/2 X 5/8 X 1/2 4

8 774087 PIN, ROLL 3/16 X 1 1

9 771434 SCREW, SET 1/4-20 X 5/16 CUP PT 3

10 773096 WASHER, FLAT M12 1

11 772358 NUT, INSERT JAM 1/2 -13 1

12 773042 WASHER, FLAT 5/16 1

13 772350 NUT, INSERT JAM 3/8 - 16 1

9

7

5

1 2

12

7

13

9

11

10

7

6

8
3

7

9

4

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785906 WINCH ASSEMBLY HOUSING, GH-5T 1

2 785907 WINCH-WORM GEAR, GH-5T 1

3 785908 WINCH-WORM GEAR MANDREL, 
GH-5T 1

4 785909 WINCH-SPINDLE, GH-GH-5T 1

5 785911 WINCH-WORM MANDREL, GH-5T 1

6 785912 WINCH-WORM, GH-5T 1

7 775041 BUSH, BZ FL 1/2 X 5/8 X 1/2 4

8 774087 PIN, ROLL 3/16 X 1 1

9 771434 SCREW, SET 1/4-20 X 5/16 CUP PT 3

10 773096 WASHER, FLAT M12 1

11 772358 NUT, INSERT JAM 1/2 -13 1

12 773042 WASHER, FLAT 5/16 1

13 772350 NUT, INSERT JAM 3/8 - 16 1



PULL HANDLE ASSEMBLY

785811

NA

1

MATERIAL MATERIAL CODE

SHEET 1 OF 1

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3

LBS.1.792

NEXT ASSEMBLYFINISH

AS NOTED

WEIGHT

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

GANTRY 5 TON

REV

DIMENSIONS ARE IN INCHES.

INTERPRET GEOMETRIC
MFG LLC IS PROHIBITED.

THE INFORMATION 
PROPRIETARY AND CONFIDENTIAL

SCALE: 
785992

NOTES/COMMENTS:

12

.010

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

HANDLE ASSEMBLY, 

PARTS PER UNIT

3

1

2

4

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785994 GRAB HANDLE, GANTRY 1

2 785997 HANDLE PIN, GANTRY 5 TON 1
3 785998 HANDLE GRIP, BLACK RUBBER 0.50 ID 1
4 785999 CABLE ASSEMBLY, GANTRY 5 TON 1

785811

NA

1

MATERIAL MATERIAL CODE

SHEET 1 OF 1

D

C

B

A
A

B

C

D

12345678

8 7 6 5 4 3

LBS.1.792

NEXT ASSEMBLYFINISH

AS NOTED

WEIGHT

DO NOT SCALE DRAWING

UNLESS OTHERWISE SPECIFIED

LLC. ANY REPRODUCTION 

DRAWING IS THE SOLE 
CONTAINED IN THIS 

PROPERTY OF SUMNER MFG 

WITHOUT THE WRITTEN 

THIRD ANGLE GD&T

DRAWN
CHECKED
ENG APPR.
MFG APPR.

Q.A.

DATENAME SUMNER MFG LLC
TITLE:

DWG.  NO.
IN PART OR AS A WHOLE 

PERMISSION OF SUMNER 
TOLERANCING PER: 

GANTRY 5 TON

REV

DIMENSIONS ARE IN INCHES.

INTERPRET GEOMETRIC
MFG LLC IS PROHIBITED.

THE INFORMATION 
PROPRIETARY AND CONFIDENTIAL

SCALE: 
785992

NOTES/COMMENTS:

12

.010

FABRICATION TOLERANCES:
FRACTIONAL/WHOLE:        1/32
ANGULAR: BEND                  1/2
MACHINE SHOP TOLERANCES:
TWO PLACE DECIMAL:       .03
THREE PLACE DECIMAL:     

HANDLE ASSEMBLY, 

PARTS PER UNIT

3

1

2

4

BREAK ALL EDGES1.

REVISIONS
ZONE REV. DESCRIPTION DATE APPROVED

- - INITIAL RELEASE - -

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 785994 GRAB HANDLE, GANTRY 1

2 785997 HANDLE PIN, GANTRY 5 TON 1
3 785998 HANDLE GRIP, BLACK RUBBER 0.50 ID 1
4 785999 CABLE ASSEMBLY, GANTRY 5 TON 1


